65

3 1
Q 90 0
0
o 0 @ 5
? b
o 0
o J .
0 = N
0
2 15
REAR OF CONTROL CABINET %]
. R O
" 0
@5
]
ikl
. -
12
Item # Part # Description
1 6300P-018 |GASKET - BLOWER ASSEMBLY
2 6300P-088 |MODULATING DAMPER (WITH MOTOR)
3 6300P-089 |MOTOR - MODULATING DAMPER
4 7100P-266 |TEXT DISPLAY ASSEMBLY
5 6300P-030 |BLOWER
6 N/A SCREWS - AIR/GAS MIXER (M8 X 15MM)
7 6300P-075 |NUTS - AIR SHUTTER (1/4-20)
8 6300P-008 |AIR/GAS MIXER
9 6300P-996 | VALVE FLANGE (w/GASKET, SCREWS & NUTS)
10 6300P-015 | VALVE FLANGE (w/SCREWS, O-RING)
11 6300P-009 |GAS VALVE
12 6300P-071 |ADAPTER FITTING
13 6300P-017 |BALL VALVE
14 6300P-020 |FLEXIBLE TUBE
15 7250P-580 |RELAY BOARD
16 7450P-322 |CONTROL BOARD
17 6300P-995 |LOW VOLTAGE WIRE HARNESS (NOT SHOWN)
18 6300P-994 |HIGH VOLTAGE WIRE HARNESS (NOT SHOWN)
19 6300P-993 |BLOWER WIRE HARNESS (NOT SHOWN)
20 N/A M8 X 1.25 LOCK NUT
21 6300P-989 |INTAKE ASSEMBLY

tim}

N
o

4
@‘B@@’
X
)
0
0

0 -

09

LP-517-S
09/21/15

Figure 43 - Combustion System Replacement Parts

LP-517 Rev. 4.11.17



66

NOTE: THIS DRAIN LOCATION
ON ETI-1000 ONLY. DRAIN FOR
ETI-750 ON BOILER INLET.

REAR VIEW

LP-517-U
10/12/15
mEm# | ET750 | ET-1000 DESCRIPTION mem# [ ETM-750 | ET-1000 DESCRIPTION
1 7250P-499 TEMP/PRESSURE GAUGE 19 7500P-002 FLUE ECO
2 7350P-223 T&P RELIEF VALVE 20 6300P-023 VENT TEMPERATURE SENSOR
3 7250P-150 PRESSURE SWITCH 21 7250P-154 HOSE BARB
4 6300P-043 | 6300P-053 |FRAME CORNER TOP FRONI 22 7250P-152 O-RING - HOSE BARB
4300P-043 | 4300P-052 |FRAME CORNER TOP REAR 23 7450P-260 LENAﬁPERATUREm
: ;32:2‘;2 g‘:{);’:ﬁig;’;@g 24 7450P-094 CONDENSATE K
JBING - PRESSURE SWITCHES [NOT |
7 7500P-087 POWER SWITCH £ S300P-599 HOWN] - e
8 7350P-370 CUSTOMER CONNECTION BOARD 26 6300P-004 WASHERS!
9 6300P-042 | 4300P-057 |FRAME CLOSING - TOP RIGHT o 4300P-005 BURNER (W/REFRACTORY) - EII-750
10 4300P-041 6300P-056 |FRAME CLOSING - TOP LEFT (NOT SHOWN) 6300P-006 BURNER (W/REFRACTORY) - ETI-1000
1 6300P-048 SCREW - 5.5MM X 19MM - TOP RIGHT, LEFT 28 6300P-003 REFRACTORY - BURNER DOOR
12 6300P-992 POWER SWITCH WIRE HARNESS (NOT SHOWN) 29 6300P-018 GASKET - BLOWER ASSEMBLY
13 6300P-037 FUSES - 2.0 AMP 30 6300P-007 SCREWS - BURNER ASSEMBLY (M12 X 25MM)
14 6300P-062 COVER - CUSTOMER CONNECTION BOX 31 4300P-016 COUPLING - AIR INLET
15 7500P-047 SCREW - CUSTOMER CONNECTION BOX 32 6300P-036 BURNER SENSOR (NOT SHOWN)
16 | 6300P-045 | 6300P-055 |FRAME CORNER - LEFT FRONT & RIGHT REAR 33 7350P-277 BOILER DRAIN
17 6300P-047 JACKET STAVE 34 8300P-049 ?8,'3 )
18 | 6300P-044 | 6300P-054 |FRAME CORNER - RIGHT FRONT & LEFT REAR 35 £300P-046 ;lﬁ*gﬁg u% Mé - FRONT/REAR SIDE AND TOP
36 4300P-051 STAVE STOPPER (NOT SHOWN)

Figure 44 - Exterior Replacement Parts

LP-517 Rev. 4.11.17




Part 14 - Installing the Optional Jacket

67

/ STAVE

O

LP-517-Y
08/05/15

INSTALL FRAME CLOSING
BRACKETS USING SCREWS
AS SHOWN

INSTALL STAVE
STOPPER

INSTALL CORNER BRACKETS USING
SCREWS/NUTS AS SHOWN

SLIDE STAVES INTO SIDE AND TOP
BRACKETS AS SHOWN

INSTALL FRAME CLOSING
BRACKETS USING SCREWS/NUTS
AS SHOWN

ITEM & 750 1000 DESCRIPTION QTY.
I S300P-045 | S300P-055 |LEFT FROMIT/RIGHT REAR CORMNER 2
2 S300P-044 | &300P-054 |RIGHT FROMT/LEFT REAR CORMER 2
3 G300P-053 |FRAME CORNER TOP FRONT 1
4 SRS &300P-052 |FRAME CORMER TOP REAR 1
5 S300P-047 JACKET STAVE 17
& &S300P-042 | S300P-057 |FRAME CLOSING TOP RIGHT 1
7 G300P-041 | 6300P-056 |FRAME CLOSING TOP LEFT 1
3 4300P-048 SOCKET HEAD SCREW - 5.5 X 190MM 12
? 4300P-04% BUTTOM HEAD CAP SCREW - Mé X Z5MM | 12/207
10 &300P-044 FLANGED MNUT - Mé 127207
mn &300P-051 STAVE STOPPER 48

* HOTE: QUANTITY IS AS FOLLOWS: 750,/1000

Table 28 - Optional Jacket Replacement Parts

LP-517 Rev. 4.11.17



